CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT
ConNEeSISt | CHARACTERISTIC
sLNo| DATEOF | oo oipTion |GONCRET| STRENGTH e ?r?/lr\:‘iz)
CASTING e (N/mm2)
7 DAYS |28 DAYS| 7 DAYS | 28 DAYS

1 21/02/19 Pile-P116 & P19 M30 20 30 24.29 31.85
2 22/02/19 Pile-P118 & P22 M30 20 30 23.99 325
3 23/02/19 Pile-P107 M30 20 30 23.70 31.7
4 25/02/19 Pile-P28 M30 20 30 24 .44 314
5 27/02/19 Pile-P117 & P26 M30 20 30 24.29 31.18
6 01/03/19 Pile-P119 & P27 M30 20 30 23.50 30.66
7 02/03/19 Pile-P122 M30 20 30 24.29 31.33
8 04/03/19 Pile-P137 & P120 M30 20 30 24.59 31.11
9 05/03/19 Pile-P92 & P123 M30 20 30 21.40 30.96
10 06/03/19 Pile-P93 & P124 M30 20 30 22.07 31.03
11 07/03/19 Pile-P91 & P121 M30 20 30 22.44 31.62
12 08/03/19 Pile-P94 & P56 M30 20 30 21.70 31.48
13 09/03/19 Pile-P57 M30 20 30 21.70 31.1
14 11/03/19 Pile-P132 & P55 M30 20 30 21.55 31.26
15 12/03/19 Pile-P60 M30 20 30 21.40 30.59
16 13/03/19 Pile-P133 & P106 M30 20 30 22.96 32

17 14/03/19 Pile-P61 M30 20 30 21.92 32.15
18 15/03/19 Pile-P58 & P131 M30 20 30 21.77 37.11
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